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MODEL NO. 9541

ITEM PART NO. DESCRIPTION QTY NOTE
001 415301-7 Sapka 9541/9542   1
002 233072-2 Nyomórugó 8 9541/9542/9227C*   1
003 226712-9 Kúpfogaskerék  10 9541/9542   1
004 210042-8 #Golyóscsapágy 629LLB   1
005 415302-5 Fogaskerékház-fedél 9541/9542   1
006 241867-9 Ventilátorkerék 57 9541/9542*   1
007 517053-7 Forgórész 220V 9541/9542   1 220V

INC. 8,9
008 681632-8 Szigetelo alátét 9541/9542   1
009 210017-7 Golyóscsapágy 607DDW*   1
010 421479-6 Gumi gyuru 19 9541/9542*   1
011 415296-4 Légterelo lap 9541/9542*   1
012 633248-5 Állórész 220/240V 9541/9542*   1 220V/240V
013 266004-4 Önmetszo csavar M4x70   2
014 415305-9 Kapcsoló-csúszóérintkezo 9541/   1
015 415304-1 Kapcsolórúd 9541/9542   1
016 415303-3 Kapcsológomb 9541/9542   1
017 857311-2 NAME PLATE   1
018 233071-4 Nyomórugó 4 9541/9542   1
019 182705-5 Motorház hátsó burkolata 9541/   1

INC. 33
021 687063-9 Kábel-feszültségmentesíto 6870   1
022 682502-4 Kábelvédo 8-85*   1
023 666066-6 POWER SUPPLY CORD 1.0-2-2.5   1 220V
024 265941-9 Önmetszo csavar M4x18   2
027 651418-4 Kapcsoló ST115A-40 9541/4305-   1
028 687073-6 Tartóblokk, új 9541/9542*   1
029 645253-0 Zajszuro kondenzátor 645253-0*   1
030 183555-1 Motorház, komplett 9541/9542   1
031 191959-3 Szénkefe, CB-302*   1
032 643753-4 Szénkefetartó-sapka 9541/9542*   2
033 182705-5 Motorház hátsó burkolata 9541/   1

INC. 19
034 265999-8 #Önmetszo csavar M4x25   3
035 224554-5 Biztosítóanya 14-45, 45 mm (új   1
036 B-02565 DEPRESSED CENTER WHEEL 115-36   1 AEPD-007/93
037 224415-9 Belso illesztoperem   1
038 165362-4 WHEEL COVER  new   1
039 322606-7 Tengely 9541/9542   1
040 415300-9 Labirint-tömítogyuru 9541/9542   1
041 415320-3 #Pántfedél 9541/9542   1 Q53539
042 251391-4 Trapézfeju csavar M5x16   1
043 266034-5 Önmetszo csavar M4x16*   4
044 344053-2 Védoburkolat tartólapja 9541/9   1
045 161120-6 Csapágyház, komplett 9541/9542   1
046 226713-7 Tányérkerék 38 9541   1
047 211023-5 Golyóscsapágy 607LB*   1
048 256435-5 Csapszeg 5 9541/9542   1
049 316500-3 Fogaskerékház 9541/9542   1
050 266173-1 Önmetszo csavar M5x30   4
051 632454-9 Csatlakozó-blokk 9541/9542   1
A01 152490-4 GRIP  36  COMPLETE   1
A02 782407-9 LOCK NUT WRENCH  35   1
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